
Group: 11LD 522-3

Engine: 11LD 522-3   Drawing: F

COOLING SYSTEM

POS. CODE DESCRIPTION Qty

 01 3260.006 nut 2

 02 7625.030 washer 1

 03 968R.023 blower 1

 04 880R.021 support 1

 05 333R.025 diffuser 1

 06 3003.044 roller bearing 2

 07 742R.018 rivet 4

 08 589R.004 gate 2

 09 354R.099 spacer 3

 10 014R.035 alternator 1

 12 7870.043 housing 1

 13 9730.032 screw M 8 X 45 1

 14 771R.011 washer 2

 15 772R.094 washer 3

 16 9730.170 screw 3

 17 602R.013 journal 1

 18 354R.013 spacer 1

 19 1240.084 snap ring 1

 21 333R.023 diffuser 1

 22 7625.008 washer diam. 6,4 1

 23 9730.010 screw M 6 X 16 1

 24 819R.001 half-pulley 2

 25 837R.007 shim 2

 26 837R.002 shim 3

 27 2920.183 cylinder casing 1

 28 2440.316 belt mm 875 1

 29 772R.030 washer 1

 30 9730.100 screw M 8 X 25 1

 31 717R.069 union 4

 32 754R.048 washer 4

 33 949R.020 oil pipe 1

 34 323R.003 nut 1

 35 7625.316 washer 1

 36 949R.021 oil pipe 1

 37 989R.081 capscrew 3

 38 7625.012 washer diam. 8,4 1

 39 758R.038 washer 3

 40 355R.007 spacer 3

 41 2920.184 cylinder casing (with oil cooler) 1

 42 926R.078 tie rod 2

 43 589R.003 gate 1

 44 1770.002 bolt M 8 X 1,25 X 16 5

 45 589R.002 gate 2

 46 3203.077 nut  M 4 2

 47 7625.052 washer 2

 48 498R.038 tab 1

 49 589R.001 gate 1

 50 2920.184 cylinder casing (with oil cooler) 1

 51 613R.076 safety plate 1

 52 6927.542 belt guard 1

 52 6927.556 belt guard for double belt application 1

 53 9730.018 screw M 6 X 45 3

 54 9730.032 screw M 8 X 45 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 11LD 522-3

Engine: 11LD 522-3   Drawing: F

COOLING SYSTEM

POS. CODE DESCRIPTION Qty

 55 9730.024 screw M 8 X 16 1

 56 6927.149 guard 1

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 11LD 522-3  Drawing: F

printed by LOMBARDINI:   11/08/2010


